
UPGRADING A TRICKLING FILTER 

WASTEWATERTREATMENTPLANT . . . 

TO BIOLOGICAL NUTRIENT 

' . 

:REMOVAL STANDARD 

by 

Scott Morgan 

Bachelor of Engineering (Chem. & Materials) (Hons.), 

(University of Auckland, New Zealand), 

Grad. Dip. Business (Professional Management) 

(University of Tasmania, Launceston) 

A thesis submitted in partial fulfilment of the requirements for the 

degree of 

Master of Environmental Studies 

Department of Geography and Environmental Studies 

University of Tasmania 

·Hobart, Tasmania 

September 1998 



Statement 

This thesis contains no material which has been accepted for the award of any other 

higher degree or graduate diploma in any tertiary institution. To the best of my 
[...]
released to the atmosphere the biosolids would not be suitable for vermiculture 
' 

treatment. The loss of this nitrogen also reduces the fertiliser value of the biosolids. 

4. 1 ?·5 Heavy Metals and ~hosphorus Precipitant Chemicals 

Earthworms appear to tolerate quite high levels of heavy metals, though metals of 

inorganic form appear to pose greater risks than organically bound metals (Curry 

1998). Eijsackers (1998) has summarised research with shows that combinations of 

metal salts (including FeCh) can impact and reduce earthworm reproduction rates, but 
I 

also noted that earthworms actively avoid higher concentrations of heavy metals. 

From the work undertaken to date it appears that the heavy 'metal content and form 

found in biosolids from domestic sourced wastewater results in it being acceptable for 

vermiculture (Edwards 1998). 

The iron concentrations in the biosolids from both of Hobart City Council's 

wastewater treatment plants is relatively high at 6000 to 15,000mg/kg dry solid basis 

(HCC unpublished data; Kinhill 1993). _The high iron concentration can reduce the 

availability of other nutrients, such as copper and manganese and thus lower the 

agricultural value of the end product (Handreck and Black 1994), though trials in the 

USA have not shown any significant decrease in growth compared to non-chemical 

sludges (USEPA 1~87). Use of an iron based phosphorus precipitant chemical has 

been shown to increase the iron concentration in digested sludge significantly, with 

one study which analysed digested sludge from a plant using iron salts to precipitate 

phosphorus finding an average total iron content of 44,000mg/kg (Kyle and 
. ' 

McClintock 1995). This suggests that using iron salts to precipitate phosphorus:could 

impact on the value of the final vermicast product. 

It is noted by Kyle and McClintock (1995) that the phosphorus in both iron and alum 

precipitated sludges had reduced solubility compared to biological phosph?rus 

removal and non-nutrient removal plant digested sludges and that this "may offer a 

positive environmental effect because the fixed P would be available for later growing 

seasons, and eroded soils may be less likely to release P when in the low pH, reducing 

conditions of benthic environments" (Kyle ana McClintock 1995: 288). Thus while 

iron or alum precipitated phosphorus is less readily bioavailable, it is also less 

Upgraaing a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



89 

leachable and would act more as a slow release fertiliser than the phosphorus in non­

chemical sludges. 

4.12. 6 Vermiculture Summary 

The selection by Hobart City Council of vermicomposting as its downst~eam value 

adding process for biosolids for Selfs Point limited the options for chemical 

phosphorus removal. Due to the substrate requirements of the earthworms and the 

need to maximise the value of the ~nal product both lime and iron salts were 

considered inappropriate, leaving alum as the only viable option . of the readily 

available chemicals. Some inorganic chemical binding of phosphorus may improve the . 

environmental impact of the vermicompost by reducing the leachability. 

4.13 Chapter Summary 

The Selfs Point Plant has an atypical flowsheet for a BNR plant. Many of the 

processes interact through sidestreams or constrain operational options for other 

processes. The incorporation of the trickling filters increases the degree of flexibility 

but also the complexity of the plant. · The nitrification performance of the trickling 

filters is crucial in achieving the required nitrogen removal rates. Prefermentation is 

required to support EBPR at Selfs Point and optimising the performance of this 

system will improve phosphorus _removal. Anaerobic digestion creates a nutrient rich . 
sidestream which can have a major impact on plant nutrient mass balances. A review 

of theory, laboratory research and observations of plant performance elsewhere has 

provided the basis for assessing the BNR performance of the Selfs Point Plant. 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



90 

CHAPTER 5: PROCESS DESCRIPTION AND METHODS 

5.1 General Design and Catchment Description 

5.1.1 Introduction 

Hobart City Council is responsible for three separate sewage catchments, which, m 

the main, coincide with natural drainage basins (see Figure 5.1). The northern 

catchment, including the suburbs of New Town, Mt. Stuart and Lenah Valley 

generates mainly domestic quality wastewater, but stronger waste is discharged from 

a milk processing plant. The sewage from this catchment flows by gravity to the Selfs 

Point Plant. Wastewater from the central area, including the Hobart city centre, is 

treated by high rate trickling filters at the Macquarie Point Plant The southern 

catchment, including the suburbs of Sandy Bay and Mount Nelson, has an inflow 

which is virtually all generated by either residential or light commercial sources 

(Morgan and Farley, 1998). 

DERWENT 
RIVER 

Blinking Billy 
~ Point Outfall 

a 1 km 
L----..J 

N 

f 

Figure 5.1: Map with Location of Selfs Point Plant and Pipelines to Sandy Bay 

The sewage from the southern or Sandy Bay catchment is transferred through a rising 

main to the Self s Point Plant. There are two major pump stations, the southern 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



91 

station pumping approximately half the flow to a second station, which transfers the 

total Sandy Bay flow approximately 8 kilometres to the Selfs Point Plant. For the 

last 3 kilometres flow is by gravity from a vent tank at the high point in the pipeline. 

The Sandy Bay sewage is then combined with the New Town catchment inflow before 

being treated to nutrient removal standard at the upgraded plant and pumped through 

a return effiuent pipeline for discharge through the Blinking Billy Point outfall. The 

same route is followed by the raw sewage and return effiuent pipelines, as indicated in 

Figure 5.1. The pipelines are each 10.5 kilometres long (Morgan and Farley 1998). 

5.1. 2 Design Criteria ' 

The major process design parameters for the Self s Point Plant upgrade were 

determined by the requirements of the new environmental licence for the Selfs Point 

Plant. The concentrations given in Table 5 .1 indicate the design influent composition 

selected by ANI-Krilger, the previous Self s Point licence conditions, the new licence 

conditions and the effiuent concentrations specified in the contract documents. 

Table 5.1: lnfluent and effiuent parameters for Selfs Point Plant 

Parameter 
, 

Units 
lJes.ign Previous. New Design , Influent Licence Licence Effluent , , 

Concentration , 
, 

I 

BODs mg/L 265 40 15 15 

Suspended Solids mg/L 200 60 20 20 

Ammonia as Nitrogen mg/L 39 no liniit 2 2 

Total Nitrogen mg/L 41 no limit 10 10 

Total Phosphorus mg/L 9 no limit 3 2 

Oil and grease mg/L 25* no limit 5 5 

Faecal coliforms cfu/lOOmL 106-108 100 750 10 

* This value was based on very limited data 

The licence conditions are set at 'never to exceed' concentrations (DELM 1995). 

However in preparing the specification for the design and construct contract these 

conditions were considered as being unrealistic for designers to meet and the never to 

exceed limits were replaced by a performance evaluation requiring 95% compliance. 

Both phosphorus and faecal coliforms design standards were reduced below licence 

limits to enhance the range of options for effiuent reuse (Morgan and Farley 1998). 

The specified minimum design temperature was 10°C in the aeration tank, with a 

maximum value of 22°C. No particular process was specified by Hobart City Council 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



92 

in the contract documents, only performance criteria and minimum standards for 

equipment (HCC 1995a). As the site is a former landfill with highly corrosive 

groundwater and Council required efficient use of space to maximise area for 

potential future expansion, the footprint and layout of the major process units were 

significant factors in the design. The biosolids quality was required to meet Class B 

stability criteria of the VSEPAPart 503 Regulations (HCC 1995a). 

5.1. 3 Combined New Town and Sandy Bay Catchment Characteristics 

The Sandy Bay and New Town catchments are predominantly residential with some 

light commercial areas and few industries discharging to sewer. A milk processor in 

the New Town catchment is the only significant industrial eflluent contribution, 

providing 2-3% of the total flow to the plant and 10-15% of the organic load. The 

New Town catchment is a gravity collection system in which the average grade is 

relatively steep (except tor close to the plant) resulting in a mean sewage residence 

time of about 2-3 hours. The Sandy Bay catchment is slightly larger in size with 

steeper topography. The transfer to Self' s Point by pumping increases the average 

sewer residence time before treatment to 4-10 hours for the Sandy Bay flow (Morgan 

and Farley 1998). 

The specification for the plant upgrade required a design for an average dry weather 

flow of 10.4 ML/day, while the dry weather flow for the combined catchment is 

typically in the range 9.0 to 9.5 ML/day. The peak diurnal dry weather flowrate for 

the combined catchment usually falls in the range 180-240 litres/second, while the 

minimum daily flow is about 40 litres/second. At the time of the BNR process startup 

the BODs concentrations were measured as about five times higher at peak flow ( 400-

500 mg/L) compared to overnight levels (89-lOOmg/L) and this resulted in an influent 

organic load fluctuation of 20: 1 over a typical day during the early stages of the 

commissioning (Morgan, Farley and Pearson 1997). The milk processing factory has 

recently installed wastewater storage, reducing the diurnal BOD variations. The 

impact of this change is discussed in Chapter 6. 

5.2 Description of Upgraded Treatment Plant 

5. 2.1 Equipment and Process Design Summary 

The previous Self' s. Point Plant flowsheet incorpor~ted inlet works, pnmary 

sedimentation, trickling filters, secondary sedimentation tanks, chlorine disinfection, 

Upgrading a Trickling Filter Wastewater Treatment Plant to Bzological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



93 

anaerobic digestion and drying beds The tanks were all in good structural condition 

and the upgrade incorporated all of the existing tanks and the trickling filters. Basic 

data for the main processes in the upgraded Plant is provided in Table 5.2 (ANI­

Kriiger, undated). 

Table 5.2 Self's Point Plant Technical Data Summary 

Struct\tres Dimen$jon Equjpment Description 

l\.1echanical screen 480 Lis Screening Step, 10 mm spacing 

Raw influent pumps 700L/s nfluent pumping 3 variable speed pumps 

Grit Chamber 120m3 Grit chamber Aerated 

Primary settling tanks 2 x340m3 Primary tanks Rectangular 

Primary effiuent pumps 240 Lis Primary effluent 3 variable speed pumps 

Stormflow tanks 650m3 Stormflow pumps 2 x 30L/s, fixed speed 

Trickling filters 2 x 1,285m3 Trickling filters Variable speed, 4 arm 

Anaerobic tanks 550m3 Anaerobic tanks 4, vertical shaft mixers 

Aeration tanks 3 x 1,450m3 Aeration tanks 6 rotors, 3 mixers 

Clarifiers 2 x 26m dia Clarifiers Scraper bridges 

UV disinfection 300L/s UV disinfection 32 lamps, self cleaning 

Final effiuent pumps 300L/s Effiuent pumps - 4 dry mounted 

Prefermenter 130m3 Prefermenter Vertical shaft mixer 

Prefermenter thickener 20m3/hr Polymer systems Two dry, one liquid 

Excess sludge thickener 30m3/hr Process water Recycled effiuent 

Anaerobic digesters 2 x 700m3 Digesters Gas mixed, in parallel 

Gas fired heating 175kW Co generation 2 x 15 kW gas engines 

Belt filter press 30m3/hr Skip bin 8m3 capacity 

A summary of the basic process design parameters for the upgraded Self s Point Plant 

is provided in Table 5.3 

A graphic showing the process for the liquid streams of the plant is illustrated in 

Figure 5.2 (from Morgan and Farley 1998), while an overall process flow sheet for 

the upgraded plant is given in Figure 5 3. 

Upgrading a Trick/mg Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



·, 

Table 5.3 Self's Point Plant Process Design Parameters at August 1998 

Design Parameter Value or Description 

DesignADWF 10.4ML/day or 44,000 EP 

DesignPWWF 480L/sec or 4 times ADWF 

Primary Settling Tank 340m3 with HRT of0.8hr at ADWF, SRT of2 days 

Trickling filters Rock media, 2570m3 at 1. 8m deep 

Anaerobic zone 550m3 with two selector tanks and two main tanks 

Aeration tanks Total volume 4350m3, max. aeration rate 265kg02/hr 

Secondary clarifiers 4.5m side wall, weir rate 0.40m3/m2/hr at ADWF 

Anaerobic digestion 1400m3, to be operated at 38°C and 5 5% solids 

Maximum effiuent flow 300L/sec (2.5 ADWF) to Blinking Billy Point outfall 

RAS flow rate 70-80% of influent flowrate 

Split to trickling filters 50% at >ADWF, 10% at min flow, SOL/sec recycle 

Design J\1LS S 3000-3500mg/L@>l5°C, 4500mg/L@ l2°C 

Minimum temperature 12°C 

Aerobic sludge age 9 days at minimum design temperature 

Wasting rate of WAS 1200 to 1600 kg dry weight per day 

Design SVI DSVI of 150mL/g (max.) 

Design J\1L VS S :J\1LS.S 0.67 (Actual b.75-0.8Q) 

Design F /M ratio 0.075kgBOD/(kgMLSS)/d 

Typical mass fractions 0.10 anaerobic/0.3-0.45 anoxic/0 45-0 6 aerobic 

Nitrification rate 80gNllt-N/(kgNML VSS x h)* 

Denitrification rate 1 8gN03-N/(kgML VSS x h) 

* - NML VSS denotes the nitrifying proportion of the mixed liquor solids 

5.2.2 Inlet Works 

. 

94 

After flows from the two catchments combine, raw sewage passes through a 6mm 

spacing self cleaning bar screen prior to the inlet wet well The screenings are washed 

and pressed to a design solids content of greater than 3 5% before being bagged for 

disposal (HCC 1995a). The inlet pumps are driven by variable speed drives and are 

controlled by an algorithm using both flow and wet well level to eliminate rapid 

fluctuations in the influent flow to the plant. 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M Env.St. Thesis) by Scott Morgan September 1998 



Primary 
Sedimentation 

II 
Aeration Tanks 

Anaerobic Zone 

Secondary 
Clarifiers 

Figure 5.2 Selfs Point Liquid Process Flow Diagram 

95 

The pumps lift the screened sewage to an aerated grit chamber. Grit is removed from 

the chamber by air lift pumps and separated in a grit classifier. While the aerated grit 

removal does increase dissolved oxygen (DO) concentration slightly and strip some 

volatile organic compounds, the slight negative impact on phosphorus removal is 

considered to be outweighed by the reliability and effectiveness of the system. Both 

grit and screenings are removed for disposal to landfill (Morgan and Farley 1998). 

Subsequent to grit removal raw sewage flows to t,he existing rectangular primary 

sedimentation tanks, only one of which is being used as discussed in Chapter 6. The 

tank has a sidewall depth of2.75 metres, with a volume of 340m3
. The primary tank 

is operated in "activated primary" mode with a sludge residence time of about 2 days. 

A submersible pump is used to transfer sludge from one of the collection hoppers to 

the tank inlet to assist elutriation of soluble COD generated by hydrolysis in the tank. 

At the discharge of this tank, actuated adjustable weirs split the flow between the 

trickling filters, the BNR section of the plant and, at times of high influent flow, the 

storm flow retention tanks (Morgan and Farley 1998). 

The retention tanks, are the old secondary sedimentation tanks, and have a combined 

volume of 650m3
. Flows in excess of 300 Lisee are diverted to these tanks for later 

reintroduction to the process, to prevent sludge washout from the BNR section of the 

plant. During extended periods of high influent flow, once the tanks are full the 

overflow leaves the plant having undergone settling treatment in two sets of tanks. 

These tanks are also capable of storing effluent or digested sludge in emergency 

situations (Morgan and Farley 1998). 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



~~ \iJ ... 
'<: t:i . e. 
~::s • ()Q 

~t:i 
~ ~ 
~ n· 

i:1:: 
~-

~ -c;s-... 
~ 
°" c;s-

~ 
c;s-... 
~ 
~ g 

~~ ..... 
g:i '°tl' 
c i:S"" :::;; ::s 

~s 
~ to 
t:i -· ::s ~ 

d5 
~r -
~ 
~ 
§" 
..... 
::ti· 
~' 

~~ 
"(:i c 
c;s- ~ 
~ -
<::)-~ 
~ t:i ... ::s 
~~ 
~a 

NewTown H 
Catchment 
4.2MUday 

Sandy Bay 1 I 

Catchment I 
5.0MUday 

Dilution Water 

I ch1rine I 
., Flows >4xADWF I Foul air to I I Flows over 

to Selfs Pt Outfall odour control 2.SxADWF 
Inlet Wet 

Manual Fixed Mechanical Well and H Aerated Grit H Activated h+j Trickling 
1 Screen 75mm 6mm Screen Pumps Chamber Primary Tank Filters 

+ + ~ Screenings and l+-l Grit Classifier 
Grit to Landfill · 

Aeration 
TankA 

Aeration 
TankB 

Polymer1 ~ 

Aeration 
Tanke 

RAS 

Secondary 
Clarifiers 

WAS 

WAS 
Thickener 

' 
' ' 
' ' 
' ' 

Settled 
Trickling filter effluent 

IChiITTinel 
Ultraviolet· I ~ I Final Effluent Blinking Billy Point 

Disinfection ., Pump Station Outfall (2.SxADWF) 

Liquid Polymer 

Prefermenter and 
Dewatering Use 

Recycled Effluent 
Pump Station 

.Notes 

I Cogeneration j1+-----. 
. ,.. _______ _ 

Waste Sludge to 
Landfill Disposal Direct dewatering of waste 

sludge seldom used 

Sludge 
_ Heating Overflow to inlet 

Alum Dosing 
Polymer 

Digested Sludge to 
Worm Farm 

Figure 5.3 Process Flowsheet for Upgraded Self's Point Plant in August 1998 

!Alum dosing normally to-' 
sludge entering. belt press 

\0 
0\ 



97 

5.2.3 Trickling Filters 

The two existing trickling filters have been retained with only minor refurbishment. 

the filters are each 30 metres in diameter, approximately 2 metres in depth with rock 

media and have natural v.entilation only. The filters are operated in parallel, fed from . ' 

a splitting box at the primary sedimentation tank weir and the arms have variable 

speed drives. The effluent from the filters is pumped, without settling, direct to the 

inlet of the BNR aeration reactors. About 50 litres/second can be recirculated to the 

trickling filter feed to maintain hydraulic load during low influerit flow and for 

maintenance flushing of the media. Trickling filter effluent bypasses the anaerobic 

zone of the BNR system as the high nitrate concentration of this stream would reduce 

the zone's effectiveness. The filters provide good BOD removal and a significant 

degree of nitrification, thus significantly reducing the aeration energy required in the 

BNR process (Morgan, Farley and Pearson 1998). 

5.2.4 Biological Nutrient Removal Process and Clarifiers 

The BNR system incorporates the phased isolation ditch Bio-Denipho™ process 

developed by Kriiger in Denmark. The system at Selfs Point includes an anaerobic 

zone which is followed by three oxidation ditch aeration reactors and two circular 

clarifiers. 

Primary settled effluent, the prefetmenter thickener filtrate, return sludge from the 

clarifiers and filtrate from the dewatering systems are combined at the inlet of the 

anaerobic zone. The anaerobic zone has two small mixing tanks followed by two 

larger tanks, which provide about a total of about one hour residence time at average 

dry weather flow. There is no supplementary external· carbon addition to the 

anaerobic zone (Morgan and Farley 1998). 

Trickling filter effluent is added prior to the flow entering one of the first two aeration 

reactors. The flow is switched between these tanks on a timed cycle. The tank being 

fed is operated in the denitrification cycle without aeration, while the other tank is in 

nitrification mode and is being aerated. The third aeration reactor operates in series 

with whichever inlet reactor is being fed and is switched between nitrification and 

denitrification as controlled by settin&s made on the supervisory control and data 

acquisiti~n (SCADA) system (Morgan and Farley 1998). The tank arrangement is a 

relatively novel configuration for the BioDenipho™ process, but theoretically has the 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



98 

potential to provide greater efficiency than a configuration of three tanks in parallel 

(Dines Thornberg, pers. comm., 1997). 

Aeration is achieved by surface rotors, which also provide good mixing. While the 

rotors are generally considered less energy efficient than fine bubble diffused air 

systems, they are far _ simpler to access for maintenance and provide reliable 

performance. One rotor in each reactor: is dual speed to increase the turndown ratio 

of the aeration system. Propeller mixers are installed in each of the tanks to prevent 

settling and ensure good mixing when the rotors are off An actuated weir at the 

outlet to the third tank is used to control the level, which permits some control over 

the aeration efficiency of the rotors. Foul air collected from the more odorous 

processes is bubbled through a diffuser in the third aeration tank to remove odours 

(Morgan and Farley 1998). 

Two clarifiers operate in parallel to settle the efiluent from the third aeration reactor 

They are each 26 metres in diameter with a sidewall depth of 4. 5 metres, are centre 

fed, have a peripheral efiluent weir and have surface scum collection. The return 

sludge is controlled by two variable speed drive submersible centrifugal pumps, one 

for each clarifier. The flowrate is usually c~ntrolled to a setpoint which is a selected 

ratio of the influent flow averaged over fifteen minutes, with qptions for control 

including on/off times and minimum limits to pump speeds. 

5.2.5 Disinfection 

The efiluent from the clarifiers undergoes ultraviolet light (UV) disinfection prior to 

being pumped to the Blinking Billy Point outfall. The UV system has been designed 

fo achieve <1 Ocfu/1 OOmL concentration of faecal coliforms at two times average dry 

weather flow (240L/s). The· UV unit is a Trojan UV4000 system with 32. medium 

pressure, high intensity lamps, which have variable intensity control. The system's 

progranimable logic controller (PLC) controls the UV power output (using an 

algorithm incorporating transmissivity and flowrate measurements), cleaning 

frequency and cycling oflamps (Morgan and Farley 1998). 

The existing chlorine disinfection system has been retained with a reduced storage 

volume of chlorine to dose any stormflows not passing through the UV system, as a 
,• 

backup to the UV system, to reduce biofilm growth in the efiluent wet well and 

pipeline and to provide a chlorine residual, if required, to meet efiluent reuse 

standards (Morgan and Farley 1998). 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



99 

5. 2. 6 Sludge Thickening and Pre fermentation 

The sludge collected in the primary sedimentation tanks is transferred from the tank 

hoppers under timed sequence control to the prefermenter. The prefermenter 

provides conditibns to allow partial hydrolysis of the sludge generating a significant 

increase in concentration of readily biodegradable chemical oxygen demand 

(RBCOD). The prefermenter has a volume of 130m3 and was originally designed as a 

complete mix reactor with a 1.5 day hydraulic and solids residence times. The 

addition of dilution water and reduced flow from the primary sedimentation tank have 

increased process options and the system can be operated with a maximum solids 
' . 

residence time (SRT) of about 5 days and hydraulic residence time (HRT) of about 2 

days. From the prefermenter the sludge passes through a rotary drum thickener. The 

thickened sludge of about 8-9% solids content is transferred to the arnierobic 

digesters. The thickener can be opei:ated automatically at times to suit process 

requirements for addition of filtrate, though preference is for start up during operator 

attendance. The filtrate from the thickening process, rich in RBCOD, is transferred t.o 
/ 

the inlet of the anaerobic zone (Morgan and Farley 1998). 

Activated sludge is wasted from the return sludge stream through a rotary drum 

thickener of the same size as the prefermenter thickener. The solids content is 

increased from 0.8-1.2 % to 3-4%. To achieve a greater solids concentration in the 

thickened sludge a liquid polymer dosing system has been installed in addition to the 

solid polymer make up units. Once thickened, the sludge is pumped to the anaerobic 

digesters for further stabilisation, :vhile the filtrate is returned to the anaerobic zone of 

the BNR plant (Morgan and Farley 1998). 

5. 2. 7 Digestion and Dewatering 

The two thickened sludge streams are co-digested in the two existing anaerobic 

digesters. The gas mixed digesters, each 700m3 in volume, were refurbished as part 

ofthe,plant upgrade, including repair and recoating of the floating gas storage covers. 

The two digesters are now linked and operated in parallel with a ,design detention time 

of 3 5 days at mesophilic temperatures The design operating solids concentration is 

5. 5%, however neither the solids content nor detention time have been achieved to 

date, with 20-25 days detention at 3-3.5% solids having been the typical operating 

parameters. The digested sludge is dewatered by belt filter press. A sludge cake of 

20-26% solids is conveyed by a sha:ftless screw conveyor to a skip bin for transport 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



100 

offsite to the Council Worm Farm or other use. The plant has also been configured 

such that waste activated sludge can be directly dewatered by thickener and belt press, 

though this system is used only infrequently. The sludge dewatering system is fully 

automatic and can be operated unattended for several hours, the only limitation being 

the 8m3 capacity of the skip bin (Morgan and Farley 1998). 

The anaerobic conditions in the digesters results in a significant release of phosphorus 

into the liquid phase. A precipitant chemical dosing system has been installed so that 

an aluminium salt can be added to the belt press filtrate sidestream, clarifier inlet or 

digested sludge prior to dewatering to ensure sufficient released phosphorus can be 

chemically bound to achieve efiluent licence limits (Morgan and Farley 1998). 

The increase in digesters solids concentration compared to' previous operation, which 

was about 2% solids, has resulted in gas production excess to that required for 

digester heating. Two 1 SkW cogeneration units have been installed to use the excess 

gas to generate electricity. The digesters are heated by a combination of cooling 

water from the cogeneration units and a biogas fired water heating system (Morgan 

and Farley 1998). 

5.2.8 Control, Instrumentation and Power Supply 

All automatic operations in the plant are controlled through PLCs and the operator 

interface is through a Citec.t™ SCADA system. The Selfs Point Piant, Macquarie 

Point Plant and the Sandy Bay raw sewage pump stations can be ·monitored and 

controlled remotely, when there are no operators in attendance. 

Online instruments measuring suspended solids, turbidity, phosphorus, ammoma, 

nitrate, BOD and COD have been installed to monitor these process parameters. The 

details of these instruments are described in Section 5.6. 

The upgraded plant required an increase in the mains electric power supply from 

500kV A to 1500kV A, comprising two 750kVA transformers. In addition, due to the 

sensitivity of the process to upsets of even a few hours, a backup diesel generator has 

been installed. This generator has a capacity of 200kVA which is sufficient to 

maintain aeration and all major pumping duties within the plant at up ~o two times 

average dry weather flow. This is to ensure that the biomass will remain active during 

the power outage and the plant will be able to meet all licence conditions as soon as 

mains supply is resumed. The control system computers and PLCs are operated from 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



101 

an uninterruptible power supply incorporating sufficient battery backup to maintain 

power until the diesel generator starts up (Morgan and Farley 1998) 

5.3 Effluent and Biosolids Reuse 

The effluent passes 10.5 kilometres through Hobart giving relatively ready access to a 

variety of potential users. A number of opportunities have been identified for reusing 

the high quality effluent along the pipeline route. It is considered that the low nutrient 

concentrations and high disinfection level will result in the effluent being ac.ceptable 

for a range of reuse applications. One factor counting against large-scale reuse is the 

relatively low cost of potable water in Hobart and economic viability is expected to be 

the major determinant of reuse volumes. During winter months there is considered to 

be potential for up to 3ML/day of reuse, while in summer a maximum consumption of 

6ML/day may be realisable (Morgan and Farley 1998). 

A novel use of effluent is as a heat source (or sink) for heat pump systems. Two 

systems have recently been commissioned, using treated effluent from Self s Point. 

One system is used to heat swimming pool water and to provide space and hot water 

heating at the new Hobart Aquatic Centre and the other system provides space 

heating at a retirement village. Apart from minor commissioning problems these 

systems have worked well. During winter the effluent is expected to have a minimum 

temperature of 10°C, which is several degrees greater than can be sourced 

geothermally as was originally proposed for both sites. Heat pump systems can 

readily use this temperature as a heat source providing a very energy efficient heating 

system, with a coefficient of performance in the range 6 to 8kW of heating per kW of 

electrical power (Morgan and Farley 1998). A minimum flowrate of 30L/s is 

required to provide suffident heating capacity at the Aquatic Centre and this is a 

major factor in a!ly maintenance which impacts on effluent flow (Ray Farley, pers. 

comm., 1998). A backup heating system is to be installed at the Aquatic Centre and 

eliminate this reliance on the provision of this flow (Andrew Tompson, pers comm., 

1998). 

The biosolids generated at the augmented Selfs Point Plant will have undergone 

mesophilic anaerobic digestion and the design production rate is about 40 m3 per 

week .at 22-25% solids (ANI-Krtiger 1996) The nature of the catchment results in 

r~latively low concentrations of heavy metals and problem organics such as pesticides, 

Upgrading a Trickling Filter Wastewater Treatment Plant to Biological Nutrient Removal Standard 
(M.Env.St. Thesis) by Scott Morgan September 1998 



102 

thus creating the opportunity for reuse. The biosolids are monitored for a range of 